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DIVISION MEMORANDUM

No. _(,00 ,s. 2022

December 12, 2022

DISSEMINATION OF REGIONAL MEMORANDUM NO. 741, 5. re: UTILIZATION OF
INSECTICIDE-TREATED SCREEN (IT. S) BY THE SCHOOLS

To:  ASSISTANT SCHOOLS DIVISION SUPERINT ENDENT

SGOD CHIEF

ALL SCHOOL HEADS

SCHOOL HEALTH SECTION PERSONNEL
ALL OTHERS CONCERNED

This Division

Insecticide-Treated Sereen (Its) By The Schools,

instructions and information contained therein.

3. Attached are copies of the Re
of Health for reference.

ATCH: As stated
To be indicated 1n the Perpetual [ndex

Under the following subjects:

INSECTICIDE-TREATED SCREENS

S(:0D PRAD

EDILBER

Immediate dissemination and compliance of this Memorandum is desired.

L. OPLENARIA, CESO V
Schools Division Superintendent

- This is to disseminate the attached Regional Memorandum No. 741, S. Re: Utilization Of
All concerned teaching and non-teaching personnel are hereby enjoined to take due notice of the

gional Memorandum No. 741, s. 2022 and a letter from the Department

6 Department of Education-Lanao del Norte )
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Beoubhe of the Pinlippines |[ Th
Bepartment of Ebucation - } I g
REGION X - NORTHERN MINDANAO o

November 28, 2022
REGIONAL MEMORANDUM

No. 4! | s 2022

UTILIZATION OF INSECTICIDE-TREATED SCREENS (ITS)
BY THE SCHOOLS

To:  Schools Division Superintendents
Assistant Schools Division Superintendents
SGOD Chiefs
School Heads
School Health Services Personnel
All Others Concerned

1. This issuance refers to the letter signed by Dr. Jose R. Llacuna Jr.,
Director IV of DOH10-CHDNM, dated November 15, 2022, which emphasizes
the results of the tests on Insecticide Net made of Polyethylene initiated by
the Philippine Textile Research Institute of the Department of Science and
Technology.

2. The study proved that the Insecticide Treated Screens (ITS) do not
impede airflow in relation to the installation and its use in the prevention and

control of Aedes-borne viral diseases and will not contradict the Minimum
Public Health Standards and other preventive measures against the spread ol
COVID-19.

3. Attached are copies of the endorsed communication from the DOH10-
CHDNM and Physical Testing Laboratory reports for reference.

4, This Office directs the immediate and wide dissemination of this
Memorandum.

of

DR. ARTURO B. BAYOCOT, CESO III
” Reégional Director Q
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Novembar 15, 2022

gR ARTURO B. BAYOCOT. CESO W

egional Director -
Cepartment of Education Region X “ ':?:.’-k—n
Zone 1. Upper Carmen, Cagayan de Cro City

Attention: DR. MYRA G. YEE
Head, Haalth and Nutrition Unit (HM J

Dear Or. Bayocot:

Greetings of peacel!|

Endorsing to you the copy of the results of the tests conduciad on the Inseclicidal Net nada
of Polyethylene conducted by the Phllippine Textile Researsh institute of the Departmant of
Science and Technology.

This is in respanse io the request from the representztivs of the Deparimant of Sducatic-
curing the recently conducted Inter-Agency Task Force Meeling for a procf siating that
Insecticide Treated Screens (ITS) do not impede zirflow in relation to the installadon and use
of the ITS in the prevention and control of Aedes-boms vira! diseases and would not

contradict the minimum public health standards and cther greventive measures against the
spread of COVID-19,

We are hoping for a favorable response rsgarding ihis matisr.

Thank you for your support.

Very truly yours,
i

| 1!['
P
EUM ;
JOSE R.\utagtiha JR., MD, MPH, CESO 1

Director IV

BEVOGUstu

Seosling Universsl Hegih Darm
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Mr. Mark Speacer C, Nieto

Irvine True and Frank Curson Philippines. Inc.

U nit 415416 Corporate 101 Bldy.. 101 Mother Iygnucia A
Quezon City

Dear Mr. Nieto:

We are pleased o furnish you with the results of the 1« 15 conducted or the
following sample(s):

Type of sample(s) + Insecticidal Net made « § Polysths lens
Date received 20 October 2017

Date finished . 20 November 2017

Test Report Nos. 1 4949p.17

This test result's Ref, No. is CN {7-0543P und is indi sted in the snached Tes:

For and in beh: 1of (he Director:

w2 o ]

~ MAYS, HCO, MA Eco,




Republic of the Philippines
Briment of Science anc Teshnoiogy

BHIL PoNE TEXTILE RESEARC M '3y T

Ger, Surtos dve. Browun, Taquig City, 183 Phtissing
Toi Nos. (852, 837,30+ 10 82 1e8. 2384 Toiefar N, 1632, 82 .+ <2p
TEsiwww ot dost o oh

PHYSICAL TESTING LABORAT( Ry
TEST REPORT

"

Referen :No. . CN "2.g541p
Date Re sfvea 20 Octsber 2051 -
Date Fir ahed 20 Noventber 21/ 17

Cusiomer: My, Mark Spencer ¢, Nieto
irvine True gng Frank Carsop Philippines, Inc.

Unit 215316 Corporate 10] Bldg.. 101 Mother lgnucia Ave,
Quezon City

PTRISN 0744p-17 Long Lasting insecticigar
Net made of Poly ethylene

Test Requested

! Air Permeability, ofim air ol passed through ¢ the specimen
ASTM D 737.04 (2012, (more 3an 1,300 ofm ma capacit;
SDL Atdas M02; A Air Permeabiliny Tester
Pressure: 125 pa

= Tesi Area: 38 e
‘0 specimens

2 Breaking Strength, N
ASTM D 5034-09 (Reapproved 20133
Grab Method
Zwich Raell Tensite Strength Tester 7005 (CRg)
$ AN full scale load
Number of specimens: § warp

8 filling
sfter § washing

Test Results

b
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PHYSICAL TESTING LABORAT( Ry
TEST REPORT

Test Roquested Test Results
Afterflamg, § Afiergios, 5 whir Langh, o
langh  Wikh  Logh : gl :
4. Fiame Resistance ] 0 i h:“ &7 i«‘?
ASTM D 6413.99: \
SDL-A(I!: VFC M235M
Aheri washings
3. Tensile Steength, \ .!}zﬁn Wiy
&STMD..“O)S-II(EB!SI

IC.25mm (1.0
Zwick Roell Tensile Steength | ester Z008 (CRY
S RN full scale load
Size of Jaw Faces: $0 mm ~ 110 mm
Number of specimens: § warp

8 filling
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i S ] Prepured by/ / Reviewed by
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